Contract No i HYUNDAI
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PO No 32201712C81P INSPECTION CERTIFICATE —
Factory 6363 Danghaear-roNam-gu Poheng siGyeongsargbulkedo,SKorea
L/C Mo, EN 10204(2004) TYPE 3.1 . A e T i
Certificate No. | IH20180107595-1
Commodity H-BEAM Class certificate No.
Specification | ASTM A572 G50/A292/CSA G40.21-13 SOWM(345WM) Issue date 2018-0G2-10
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Conditions of supply @ As Rolled e
(1) Coqq (CE=CaMng6+ Cr/G+V /5 Mo/5 +Ni/L5+Cu/15)
{2) Gauge length - 200 mm
(3 YR = ¥Y.5/18
WE HEREBY CERTIEY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE g m /Z
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER. ' ;

This test report can be verified the authenticity to scan the top-right QR code via 'Qreal” mobile app. 2018.02.19.10701:05




